


CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
WASTE DISCHARGE REQUIREMENTS 2 

    

CONTENTS 
I. Facility Information ........................................................................................................................ 3 
II. Findings ........................................................................................................................................ 3 
III. Discharge Prohibitions .................................................................................................................. 4 
IV. Effluent Limitations and Discharge Specifications ......................................................................... 4 
[...]
VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-60 
A. Influent Monitoring ............................................................................................................ F-60 
B. Effluent Monitoring ............................................................................................................ F-60 
C. Whole Effluent Toxicity Testing Requirements .................................................................. F-62 
D. Receiving Water Monitoring .............................................................................................. F-62 

1. Surface Water .............................................................................................................. F-62 
2. Groundwater ................................................................................................................. F-64 

E. Other Monitoring Requirements ........................................................................................ F-65 
VIII. Public Participation ................................................................................................................... F-66 

A. Notification of Interested Persons ..................................................................................... F-66 
B. Written Comments ............................................................................................................ F-66 
C. Public Hearing .................................................................................................................. F-66 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-67 
E. Information and Copying ................................................................................................... F-67 
F. Register of Interested Persons .......................................................................................... F-67 
G. Additional Information ....................................................................................................... F-67 

 
Tables 

 
Table F-1. Facility Information ............................................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................... F-5 
Table F-3. Basin Plan Beneficial Uses ................................................................................................ F-8 
Table F-4. Summary of Technology-Based Effluent Limitations ........................................................ F-13 
Table F-5. Nitrate Plus Nitrite Mixing Zone Specifications ................................................................. F-19 
Table F-6. Summary of CTR Criteria for Hardness-Dependent Metals .............................................. F-23 
Table F-7. Verification of CTR Compliance for Copper ..................................................................... F-28 
Table F-8. Verification of CTR Compliance for Lead ......................................................................... F-28 
Table F-9. Effluent Cyanide Split Sample Analysis Results ............................................................... F-29 
Table F-10. Salinity Water Quality Criteria/Objectives ....................................................................... F-32 
Table F-11. Summary of Water Quality-Based Effluent Limitations ................................................... F-47 
Table F-12. Whole Effluent Chronic Toxicity Testing Results ............................................................ F-49 
Table F-13. Summary of Final Effluent Limitations ............................................................................ F-53 



CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM F-3 

 

ATTACHMENT F – FACT SHEET 
As described in section II.B of this Order, the Central Valley Water Board incorporates this Fact Sheet 
as findings of the Central Valley Water Board supporting the issuance of this Order. This Fact Sheet 
discusses the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 
I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 
Table F-1. Facility Information 

WDID 5A480105002 
CIWQS Facility Place ID 222057 
Discharger City of Vacaville 
Name of Facility Easterly Wastewater Treatment Plant 

Facility Address 
6040 Vaca Station Road 
Elmira, CA 95625 
Solano County 

Facility Contact, Title and 
Phone Curtis Paxton, Director of Utilities, (707) 469-6400 

Authorized Person to Sign 
and Submit Reports Curtis Paxton, Director of Utilities, (707) 469-6400 

Mailing Address 650 Merchant Street, Vacaville, CA 95688 
Billing Address Same as Mailing Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Recycling Requirements Not Applicable 
Facility Permitted Flow 15 million gallons per day (MGD), average dry weather flow 
Facility Design Flow 15 MGD, average dry weather flow 
Watershed Cache Slough 
Receiving Water Old Alamo Creek 
Receiving Water Type Inland Surface Water 

A. The City of Vacaville (hereinafter Discharger) is the owner and operator of the Easterly 
Wastewater Treatment Plant (hereinafter Facility), a POTW. 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to Old Alamo Creek, a water of the United States and 
tributary of New Alamo Creek, Ulatis Creek, Cache Creek Slough, and the Sacramento-San 
Joaquin Delta within the Cache Slough watershed. The Discharger was previously regulated 



CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM F-4 

 

by Order R5-2014-0072-01 and National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0077691 adopted on 6 June 2014 and amended on 9 October 2014 with an 
expiration date of 31 July 2019. Attachment B provides a map of the area around the Facility. 
Attachment C provides a flow schematic of the Facility. 

C. When applicable, state law requires dischargers to file a petition with the State Water 
Resources Control Board (State Water Board), Division of Water Rights and receive approval 
for any change in the point of discharge, place of use, or purpose of use of treated 
wastewater that decreases the flow in any portion of a watercourse. The State Water Board 
retains separate jurisdictional authority to enforce any applicable requirements under Water 
Code section 1211. This is not an NPDES permit requirement. 

D. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an application for 
reissuance of its Waste Discharge Requirements (WDR’s) and NPDES permit on 
30 January 2019. The application was deemed complete on 7 March 2019. A site visit was 
conducted on 14 December 2018 to observe operations and collect additional data to develop 
permit limitations and requirements for waste discharge. 

E. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term 
not to exceed 5 years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. Under 40 C.F.R. section 122.6(d), states authorized to administer the NPDES 
program may administratively continue state-issued permits beyond their expiration dates 
until the effective date of the new permits, if state law allows it. Pursuant to California Code of 
Regulations (CCR), Title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger complies with 
all federal NPDES requirements for continuation of expired permits. 

II. FACILITY DESCRIPTION 
The Discharger provides sewerage service for the City of Vacaville and community of Elmira, and 
serves a population of approximately 100,220. The design average dry weather flow capacity of 
the Facility is 15 MGD. 
A. Description of Wastewater and Biosolids Treatment and Controls 

The Discharger completed and commissioned a tertiary filtration unit in early 2015 to comply 
with CCR, Title 22, division 4, chapter 3 (Title 22) disinfection requirements, which are 
applicable during the dry season. The current treatment system at the Facility consists of 
headworks, primary sedimentation basins, aeration basins (nitrification and denitrification), 
secondary circular clarifiers, tertiary filtration via sand filters, a chlorination contact chamber, 
dechlorination facilities, a concrete-lined emergency storage basin, and flow equalization 
basins.  
Sludge is anaerobically digested, dewatered using a belt filter press, then air-dried to produce 
biosolids, which are subsequently hauled to the Recology Landfill. The Facility produces an 
approximate average of 1,240 dry metric tons of dried biosolids annually. Transportation and 
disposal/reuse of the biosolids is regulated by U.S. EPA under 40 C.F.R. part 503. 

B. Discharge Points and Receiving Waters 
1. The Facility is located in Section 19, T6N, R1E, MDB&M, as shown in Attachment B, a 

part of this Order.  
2. Treated municipal wastewater is discharged at Discharge Point 001 to Old Alamo Creek, 

a water of the United States and tributary of New Alamo Creek, Ulatis Creek, Cache 
Creek Slough, and the Sacramento-San Joaquin Delta, at a point latitude 38° 20’ 48” N 
and longitude 121° 54’ 06” W. 



CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM F-5 

 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in Order R5-2014-0072-01 for discharges from Discharge 
Point 001 (Monitoring Location EFF-001) and representative monitoring data from the term of 
Order R5-2014-0072-01 are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation Monitoring Data 
(October 2015 – September 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Flow MGD -- -- 151 -- -- 30.52 

Conventional Pollutants 

Biochemical Oxygen 
Demand (5-day @ 
20°C) 

mg/L3 20 25 30 4 4 4 

mg/L5,6 10 15 20 7.0 10 13 
mg/L5,7 20 25 30 5.0 7.0 10 

lbs/day3,8 2,504 3,129 3,755 4 4 4 
lbs/day5,6,8 1,252 1,878 2,504 413 558 672 
lbs/day5,7,8 2,504 3,129 3,755 430 669 1,055 
% Removal 85 -- -- 97.69 -- -- 

pH standard units -- -- 6.5 – 8.5 -- -- 6.7 – 8.2 

Total Suspended 
Solids 

mg/L3 30 45 50 4 4 4 
mg/L5,6 10 15 20 1.6 2.5 6.5 
mg/L5,7 30 45 50 1.8 3.9 11 

lbs/day3,8 3,755 5,633 6,259 4 4 4 
lbs/day5,6,8 1,252 1,878 2,504 104 165 468 
lbs/day5,7,8 3,755 5,633 6,259 145 336 1,042 
% Removal 85 -- -- 99.39 -- -- 

Non-Conventional Pollutants 

Ammonia, Total (as N) 
mg/L 1.4 -- 2.3 0.070 -- 0.11 

lbs/day8 175 -- 288 4.0 -- 6.3 
Chlorine, Total 
Residual mg/L -- 0.01110 0.01911 -- -- 3.3320 

Electrical Conductivity 
@ 25°C µmhos/cm 1,32012 -- -- 1,04313 -- -- 

Nitrate Plus Nitrite, 
Total (as N) mg/L 13.6 -- -- 13.5 -- -- 

Settleable Solids mg/L7 0.10 -- 0.20 ND -- ND 

Total Coliform 
Organisms 

MPN/100 mL3 2314 24015 -- -- -- 4 

MPN/100 mL5,6 2.214 2315 24016 -- -- 49 
MPN/100 mL5,7 2314 24015 -- -- -- 170 

Acute Toxicity % Survival -- -- 7017/9018 -- -- 9019 



CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM F-6 

 

Parameter Units 

Effluent Limitation Monitoring Data 
(October 2015 – September 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

ND – Non-Detect 
1 Applied as an average dry weather flow effluent limitation. 
2 Represents the maximum observed daily discharge. 
3 Interim effluent limitations effective until 30 April 2015. 
4 Interim effluent limitations were not applicable from October 2015 through September 2018. 
5 Final effluent limitations effective 1 May 2015. 
6 Effluent limitations applicable from 1 May through 31 October. 
7 Effluent limitations applicable from 1 November through 30 April. 
8 Based on an average dry weather flow of 15 MGD. 
9 Represents the minimum reported percent removal. 
10 Applied as a 4-day average effluent limitation. 
11 Applied as a 1-hour average effluent limitation. 
12 Applied as an annual average effluent limitation. 
13 Represents the maximum observed annual average concentration. 
14 Applied as a 7-day median effluent limitation. 
15 Not to be exceeded more than once in any 30-day period. 
16 Applied as an instantaneous maximum effluent limitation. 
17 Minimum percent survival for any one bioassay. 
18 Median percent survival of three consecutive acute bioassays. 
19 Represents the minimum observed percent survival. 
20    Stipulated Administrative Civil Liability Order R5-2016-0553 was issued for the violation. 

D. Compliance Summary 
1. The Central Valley Water Board issued Administrative Civil Liability (ACL) Complaint 

R5-2015-0514 on 9 March 2015, which proposed to assess a civil liability of $6,000 
against the Discharger for effluent violations for ammonia that occurred on 
11 August 2014 under Order R5-2014-0072. ACL Complaint R5-2015-0514 also 
identified non-serious effluent violations for total trihalomethanes that occurred on 
8 July 2014 under Order R5-2008-0055-01; however, these violations were not subject to 
mandatory minimum penalties. The Discharger paid the mandatory minimum penalty of 
$6,000. 

2. The Discharger entered into a settlement agreement and issued Stipulated Order 
R5-2016-0553 on 9 June 2016 for discharging approximately 211,880 gallons of 
chlorinated wastewater to Old Alamo Creek on 9 October 2015. The Discharger settled 
the Stipulated Order partially through payment and partially through the completion of a 
Supplemental Environmental Project (SEP). The SEP consisted of lining the Facility’s 
emergency storage pond with concrete to protect groundwater, demolishing a 
decommissioned portion of the Facility, completing pavement repairs to the biosolids 
drying beds, constructing an equipment storage building, and constructing an acetic acid 
chemical feed system. The lining of the emergency storage basin was completed in 
March 2018 and the remaining components of the SEP are expected to be completed in 
the spring of 2019.  

E. Planned Changes – Not Applicable 



CITY OF VACAVILLE ORDER R5-2019-0049 
EASTERLY WASTEWATER TREATMENT PLANT NPDES NO. CA0077691 
 

 
ATTACHMENT E – MONITORING AND REPORTING PROGRAM F-7 

 

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 
The requirements contained in this Order are based on the requirements and authorities described 
in this section. 
A. Legal Authorities 

This Order serves as WDR’s pursuant to article 4, chapter 4, division 7 of the California Water 
Code (commencing with section 13260). This Order is also issued pursuant to section 402 of 
the federal Clean Water Act (CWA) and implementing regulations adopted by the U.S. EPA 